Montagehandleiding
Montageanleitung
Fitting instruction
Instruction de montage
Instrucciones de montaje
Montagevejledning
Monteringsveiledning
Monteringshandledning
Asennusohje

Navod k montazi
Szerelési utasitas

OPEL ASTRA Coupé
Cabrio

b" 06/2000 =

TYPE: 027713

AK-code: 99 400-1960

Xk
Kr*
* *
* *
e

EC 94/20

e4 00-1919

2235 kg 1500 kg 75 kg 8,81 kN

D NL| D|[GB| N|SF |H
: waarde F|E|DK| s |cz
value

Wert
valeur

[ ]

PARTIR.

| —
bo==l

hho=sal

(4) 219x3, L=66

Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.

Die maximale Anhangelast ihres Fahrzeuges kdnnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

For the max. trailer weight of your car please refer to the owner's manual or your car
homologation documents.

Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice d'utilisation de
votre voiture ou la carte grise.

Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.
Deres forhandler vil kunne oplyse Dem om den hgist tilladte vaegt efter Deres karetgj.
Ta kontakt med forhandleren angaende den maksimale vekt som bilen kan trekke.

Se handboken eller registreringsbevis for max slapvagnsvikt for din bil.

Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

Maximalni pfipustna hmotnost pfivésu pro Vase vozidlo je uvedena v technickém priikkazu nebo v

uzivatelské pfirucce.

A gépkocsijahoz kapcsolhaté utanfutd maximalis sulyat illetéen lapozza fel az auto felhasznaloi

kézikdnyvét, illetve tipusengedélyét.

(c) BOSAL 19-05-2010 Rev.nr. 01

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts

Materiel de fixation joint
Piezas incluidas

Medfglgende komponenter
Vedlagt festemateriell
Medféljande komponenter
Mukana tulevat osat

Dodané upevriovaci dily
Altalunk biztositott alkatrészek

4x M10

2X M10x90
2X M10x100

4x M10 4x M10



027713 MONTAGEHANDLEIDING

1. Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen. Eventueel
aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

2. Verwijder de bodembekleding, de achterlicht units en de bumper.

Verwijder de binnenbumper, deze komt te vervallen.

4. Boor de gaten “A” reeds aanwezig in de chassisbalken van onder naar boven door de
bodem op 211 mm. Boor de gaten "A" vanuit de bagageruimte alleen door de bodem
op g 20 mm.

5. Monteer de trekhaak t.p.v. de gaten “A” met resp:
LINKS: 2 bouten M10x90, binnenplaat “1”, afstandbussen “3” g19x3, L=54 mm, veerringen,
sluitringen en moeren M10.
RECHTS: 2 bouten M10x100, binnenplaat “2”, afstandbussen “4” g19x3, L=66 mm, veerringen,
sluitringen en moeren M10.

6. Herplaats de bumper en de achterlicht units met de orginele bevestigingsmiddelen.

7. Zet de trekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:
M10 - 46 Nm
Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens
gegeven aanhaalmomenten).

8. Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt
door de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor
wie hij aansprakelijk is (art. 185, lid 2 N.B.W.).

w

027713 ANBAUANWEISUNG

1. Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstédndigkeit Gberprifen. Im
Bereich der Befestigungspunkte den Unterbodenschutz entfernen.

2. Die Kofferraumverkleidung, die Riickleuchten und den StoRRfanger entfernen.

Den InnenstoRRfanger entfernen, dieser wird nicht mehr benétigt.

4. Die Locher “A”, bereits im Chassisrahmen vorhanden, von unten nach oben durch den Boden auf g
11 mm bohren. Die Lécher “A” vom Kofferraum aus nur durch den Boden auf g 20 mm bohren.

5. Die Anhangevorrichtung an die Locher “A” montieren mit:
LINKS: Zwei Schrauben M10x90, Innenplatte “1”, Distanzbuchsen “3” g 19x3, L=54 mm, Federringen,
Unterlegscheiben und Muttern M10.
RECHTS: Zwei Schrauben M10x100, Innenplatte “2”, Distanzbuchsen “4” g 19x3, L=66 mm,
Federringen, Unterlegscheiben und Muttern M10.

6. Den Stof3fanger und die Rickleuchten mit dem originalen Befestigungsmaterial wieder montieren.

7. Die Anhangevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:
M10 - 46 Nm
Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

8. Fur einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund
unsachgeméRer Benutzung verursacht wurde, Gbernimmt Bosal keine Haftung. (art. 185 lid 2 N.B.W.)

w

hho=sal

027713 FITTING INSTRUCTIONS

1.

2.
3

Unpack the towing bracket and check its contents against the parts list. If necessary, remove the
underseal from around the fitting points of the luggage compartment/frame members.

Remove the floor covering, the rearlight units and the bumper.

Remove the inside bumper, this will no longer be used.

Drill the holes “A”, existing in the frame members, from under to the top, through the floor to g 11 mm.
Drill the holes “A” from the trunk only through the floor to g 20 mm.

Mount the towbar at the holes “A” with:

LH side: 2 bolts M10x90, reinforcement plate “1”, distance tubes “3” g 19x3, L=54mm, spring washers,
plain washers and nuts M10.

RH side: 2 bolts M10x100, reinforcement plate “2”, distance tubes “4” g 19x3, L=66mm, spring washers,
plain washers and nuts M10.

Remount the bumper and the rear light units with the original fitting material.

Secure the towbar using a torque-wrench. Torque the bolts as follows:

M10 - 46 Nm

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

Bosal cannot be held responsible for any defects in the product caused by fault or by any injudicious
use whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)

027713 DESCRIPTION DUMONTAGE

1.

2.
3

Séparer les différents éléments d’attelage. Enlever le mastic de protection autour des points de
fixation.

Enlever le revétement du fond, les feux arrieres et le pare-chocs.

Enlever le pare-chocs intérieur, il ne sera pas remonté.

Percer les trous “A”, existants dans les longerons du chassis, du dessous vers le dessus a travers le
fond au g 11 mm. Percer les trous “A” du coffre seulement & travers le fond au g 20 mm.
Monter I'attelage au niveau des trous “A” avec:

Coté gauche: 2 boulons M10x90, la plaque intérieure “1”, les entretoises “3” g 19x3, L=54mm, les
rondelles grower, les rondelles plates et les écrous M10.

Coté droit: 2 boulons M10x100, la plaque intérieure “2”, les entretoises “4” g19x3, L=66 mm, les
rondelles grower, les rondelles plates et les écrous M10.

Remonter le pare-chocs et les feux arrieres avec le matériel de fixation d’origine.

Fixer I'attelage. Bloquer 'ensemble de la boulonnerie aux couples de serrage suivants:

M10 - 46 Nm

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.

Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient
causés par une mauvaise utilisation. Seul I'utilisateur est responsable.

027713 SZERELESI UTMUTATO

1.

2.
3.
4

Csomagolja ki a vonéhorgot és ellenérizze a tartalmat, 6sszevetve az alkatrészlistaval.

Szlkség esetén tavolitsa el az als6 tomitést a vondhorog régzitési pontjairol.

Tavolitsa el a padldboritast, a hatsélampakat és a I6kharitét.

Tavolitsa el a 16kharitobetétet, erre mar nem lesz szikség.

Furja ki az alvazgerendakon meglévé ,A” furatokat alulrol felfelé a padlon keresztil @ 11 mm
atmeérojire. Furja ki az ,A” furatokat a csomagtartobol csak a padlon keresztil @ 20 mm atmérdéjire.
Szerelje fel a vonérudat az ,A” furatokhoz az alabbiakkal:

baloldalon: 2 db M10x90-es csavarral, az ,1"-es merevitélemezzel, ,3"-as tavtarté csévekkel
hosszusag = 54mm, rugos alatétekkel, lapos alatétekkel és M10-es csavaranyakkal.
jobboldalon: 2 db M10x100-as csavarral, ,2"-es merevitlemezzel, ,4"-es tavtarté csovekkel @& 19x3,
hosszusag = 66mm, rugos alatétekkel, lapos alatétekkel és M10-es csavaranyakkal.

Szerelje vissza a l6kharitot és a hatsélampakat az eredeti rogzitéanyaggal.

Roégzitse a vonorudat egy nyomatékkulcsot hasznalva. Huzza meg a csavarokat az alabbi
nyomatékkal:

M10-46 Nm

Kb. 1000 km hasznalat utan huzza utan a csavarokat és anyakat az el6irt nyomatékra.

A BOSAL semmiféle felelésséget nem vallal a termék meghibasodasaért, ha az akar a felhasznalo,
akar mas személy hibajabdl illetve a termék nem rendeltetésszeri hasznalata folytan kévetkezik be.

@ 19x3,



027713INSTRUCCIONES DE MONTAJE

1. Sacar las piezas y el material de sujeccion incluidos del gancho de remolque. Si procede,
retirar el pegamento existente en los puntos de sujeccion.

2. Retirar la alfombra del piso, el conjunto de pilotos traseros y el parachoques.

3. Retirar el parachoques interior, éste ya no se utiliza.

4. Taladrar los orificios “A” ya existentes en los largueros del chasis de abajo arriba a través del
piso con un diametro de 11 mm. Taladrar los orificios “A” desde el maletero sélo a través del
piso con un didmetro de 20 mm.

5. Montar el gancho de remolque en los orificios “A” por medio de:

A LA IZQUIERDA: 2 pernos M10x90, chapa interior “1”, tubos distanciadores “3” g 19x3, L= 54
mm, aros elasticos, arandelas y tuercas M10.

A LA DERECHA: 2 pernos M10x100, chapa interior “2”, tubos distanciadores “4” g 19x3, L= 66
mm, aros elasticos, arandelas y tuercas M10, respectivamente.

6. Volver a colocar el parachoques y el conjunto de pilotos traseros por medio de los materiales
de fijacion originales.

7. Fijar el gancho de remolque. Atenerse aqui a los siguientes pares de apriete: M10 - 46 Nm
Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los pares de
apriete dados).

8. Bosal no asume responsabilidad de ningun tipo por defectos en el producto causados por o
debidos a un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su
responsabilidad (art. 185, parrafo 2 N.B.W. (Cadigo Civil Holandés)).

027713 MONTAGEVEJLEDNING
Fjern de dele og monteringsmaterialer der sidder pa treekkrogen. Eventuelt kit pa
fastggrelsespunkterne fiernes.
Fjern bundbeklaedningen, baglysenhederne og kofangeren.
Fjern den indre kofanger. Denne bortfalder.
Bor hullerne “A”, der findes i chassisvangerne, nedefra og op gennem bunden med @11 mm.
Bor hullerne “A” ud fra bagagerummet, kun gennem bunden med 20 mm.
5. Montér treekkrogen ved hullerne “A” med henholdsvis:
VENSTRE: 2 bolte M10x90, inderstykke “1”, afstandsbgsninger “3” g19x3, L=54 mm,
fiederskiver, planskiver og matrikker M10.

rwDd

H@JRE: 2 bolte M10x100, inderstykke “2”, afstandsbgsninger “4” g19x3, L=66 mm, fiederskiver,

planskiver og mgtrikker M10.
6. Seet kofangeren og baglysenhederne pa plads med de originale monteringsmaterialer.
7. Fastger treekkrogen. Faglgende momenter skal iagttages: M10 - 46 Nm

Det er ngdvendigt at efterspeende matrikken efter ca. 1000 km.

8. Bosal kan ikke ggres ansvarlig for mangler ved produktet, der er opstaet som falge af skyld eller

ukyndig anvendelse af brugeren eller en person som han er ansvarlig for (§ 185, stk. 2 N.B.W.
(hollandsk privatret)).

027713 NAVOD K MONTAZI

1. Podle pfiloZeného seznamu zkontrolovat jednotlivé soucasti taZného zafizeni. Pokud je to nezbytné,

odstranit ze styénych bodu v zavazadlovém prostoru ochranny prostredek.
2. Odstranit koberec, ¢asti zadnich svétel a naraznik.
3. Odstranit vnitfni naraznik, ten jiz nebude dale pouzit.

4. \Vyvrtat otvory ,A", které jiz jsou v konstrukénich ¢astech, skrz nosnik a skrz podlahu do priméru

11mm. Z kufru vyvrtat tyto otvory ,A“ jen skrz podlahu do prdméru 20mm.
5. Pfipevnit tazné zafizeni do otvor( ,A“ pomoci:

Leva strana: dvou Sroubll M10x90, vyztuzné desticky ,1%, distan¢nich trubicek ,3" o pr.19x3 a délce

54mm, pruznych a plochych podloZek a matic M10.

Prava strana: dvou Sroubd M10x100, vyztuzné desticky ,2“, distannich trubic¢ek ,4“ o pr.19x3 a

délce 66mm, pruznych a plochych podloZzek a matic M10.
PFipevnit zpét naraznik a zadni ¢asti svétel pomoci originalnich spojovacich soucastek.
Tazné zafizeni zabezpedit, vSechny Srouby. Hodnoty to€ivého momentu M10-46 Nm

No

Po ujeti zhruba 1000 km dotahnout vSechny Srouby a matice na vySe uvedené hodnoty to€ivého

momentu.

8. Firma Bosal nenese zodpovédnost za jakoukoliv zavadu na vyrobku zplsobenou nespravnym

zachazenim ze strany uZivatele nebo dal$i zodpovédné osoby.

027713 MONTERINGSVEILEDNING

1.

2.
3.
4

Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte befinne
seg pa festepunktene.

Fjern golvbelegget, baklysenhetene og statfangeren.

Fjern den indre stgtfangeren, denne bortfaller.

Bor hullene “A” som er forboret i chassisbjelkene, nedenfra og oppover gjennom bunnen, ut til
211 mm. Bor hullene “A” fra bagasjerommet kun gjennom bunnen ut til 220 mm.

Monter tilhengerfestet i hullene “A” med resp:

VENSTRE: 2 bolter M10x90, innerplate “1”, avstandsbgssinger “3” g19x3, L=54 mm, fjeerringer,
laseringer og mutrer M10.

HDYRE: 2 bolter M10x100, innerplate “2”, avstandsbgssinger “4” g19x3, L=66 mm, fjeerringer, |
aseringer og mutrer M10.

Sett stgtfangeren og baklysenhetene pa plass igjen med de opprinnelige festeanordningene.
Fest tilhengerfestet. Bruk i den forbindelse fglgende tilstramningsmomenter: M10 - 46 Nm

Det er ngdvendig & etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte
tilstramningsmomentene).

Bosal kan ikke stilles ansvarlig for noen mangel ved produktet som kan forarsakes av skjgdeslgs
eller ukyndig bruk. Ansvaret er brukerens eget (paragraf 185, ledd 2 i den nederlandske
sivilrettslige lovboken).

027713 MONTERINGSHANDL EDNING

1.

2.
3.
4

Packa upp monteringssatsen och kontrollera innehallet mot detalbeskrivning. Om det behovs tag
bort underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.

Ta bort golvbekladnaden, bakljusmodulerna och kofangaren.

Avlagsna den inre kofangaren, denna forfaller.

Borra halen “A” som redan finns i chassibalkarna, underifrdn genom golvet, g11 mm. Borra halen
“A” frdn bagageutrymmet endast genom golvet, 220 mm.

Montera dragkroken i halen “A” med:

TILL VANSTER: 2 bultar M10x90, innerplatta “1”, distansbussningar “3” 19x3, L=54 mm,
fjaderbrickor, planbrickor och muttrar M10.

TILL HOGER: 2 bultar M10x100, innerplatta “2”, distansbussningar “4” g19x3, L=66 mm,
fjaderbrickor, planbrickor och muttrar M10.

Satt tillbaka kofangaren och bakljusenheterna med originalfastmedien.

Montera dragkroken. Spann med momentnyckel enligt féljande: M10 - 46 Nm

Det ar nodvandigt att dra at bultarna igen efter ungefar 1000 km koérning (enligt angivna
momentangivelser).

Bosal kan inte stéllas till ansvar for fel pa produkten som orsakats av anvandaren eller genom
omddmeslost bruk av produkten av anvandaren eller en person som han bar ansvar for (art. 185,
paragraf 2 i den nederlandska civilrattsbalken).

027713 ASENNUSOHJEET

1.

2.
3.
4

Pura vetokoukkupakkaus ja tarkista listasta, etta kaikki asennuksessa tarvittavat osat ldytyvat. Jos
tarpeellista poista alustansuojaus kiinnityskohdista.

Irrota tavaratilan matto, takalyhdyt ja puskuri.

Irrota puskurin vahvike, sita ei enaa tarvita.

Poraa reiat "A”, valmiina rungossa, lapi alhaalta ylés £ 11 mm. Poraa reiat "A” vain tavaratilan
lattian lapi £ 20 mm.

Kiinnita vetokoukku reikiin "A”.

Vasen puoli: kdyta kahta M10x90 pultteja, tukirauta "1”, holkkeja "3” £ 19x3, L=54mm,
jousirenkaita, alusrenkaita ja M10 muttereita.

Oikea puoli: kéyta kahta M10x100 pultteja, tukirauta "2”, holkkeja "4” A 19x3, L=66mm,
jousirenkaita, alusrenkaita ja M10 muttereita.

Asenna puskuri ja takalyhdyt takaisin paikalleen, kayttéen alkuperaisia kiinnikkeita.

Kiristé seuraaviin momentteihin: M10 - 46 Nm

Tuhannen kilometrin jalkeen kiristys tarkistettava.

Bosalia ei voida pitaé vastuullisena aine- tai henkilévahingoista, jotka johtuvat vaarasta asennuksesta
tai vaarasta kaytosta (artikla 185 kohta 2 NBW).



